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PARTS LIST

CIRECTOR 11 VACUUM PUMP

Pc. No,

41-3042
41-3035
41-2933
2-01-6116
41-3133
41-2709
41-0613
41-2969
41-2972
41-3061
41-2G64
41-3048
41-2783

41-2966
41-3059
2-00-2604
41-2941
4-40-0800
41-2977
41-3076

2.01-0328
2-01-0372
41-2363
41-2773
41-2991
2-01-0324
41-2761
41-2760
2-31-3319
14175
2-01-0532
2-31-9000
41-2753
41-2754
41-2752
41-2637
41-2141
41-2787
2-68-7015
41-2065
41-3727

Description

CAT. NO. 8831

Oil Case Assembly Includes Includes (1) item 26

Qil Filler Plug With “O” Rin
Drain Plug {Use with “Q"

Socket Head Stl. Screw
Oil Case Gasket
Small Vane

Woodruff Key #404
Vane Spring Holder
Vane Spring
Tolerance Ring
Exhaust Rotor

Valve

Valve Spring

Exhaust Valve Bracket
Oil Pump Assembly

g
Ring 41-2642)
1/4-20 x 1

Fil. Hd. Stl. Screw B8-32 x 1/4

Check Valve Spring
Steel Ball 1/4 Dia.

Lip Seal (Separator Plate)

Center Plate
Stl. Hex. Nut 3/8-16
Exhaust Rin

ng
Steet Washer 3/8 x 5!8 x 071

Splash Baffle

Yented Exhaust Valve
Oil Level Window
Locknut

Motor Adapter

Seal Gasket

Coupling Flange 1/2 Bore
Coupling Flange 5/8 Bore

Coupling Sleeve
Coupling Key

Base Including Item 35 and Item 38

Rubber Bumber

Rd. Hd. Self Tapping Screw, Type F, 10-32 x1]2
Hex. Hd. Stl. Cap Screw 5/16-18 x 518

Split Lockwasher 5/16
Drip Pad

Steel Washer 3/16
Motor Stud

Aluminum Washer
Intake Nipple

Shait Seal

Fil. Hd. St). Screw 10-32 x 5/16

Intake Cover

Intake Cover Gasket
Intake Screen

Lip Seal ﬂWear Plate)
Adapter Plate

Truarc Ring

Thrust Washer

Shaft

Bronze Thrust Washer
Soc. Hd. Stl. Cap Screw
Handle Assembly

Wear Plate

Intake Vane

Intake Vane Spring
intake Spring Holder
Soc. Hd. Stl. Cap Screw
intake Rotor

Separator Plate

Hex. Hd. St). Cap Screw
Hex. Hd. S5t). Cap Screw
Steel Washer 5/16
Bypass Bracket

intake Valve Spring

Hex. Hd. Stl. Cap Screw
Intake Ring

Mounting Plate

Hex. Stl. Nut 5/16-18

/-6 x1/2

10-32 x 214

5/16-18 x 1-3/4
511618 x 4-1/2

5/16-18 x 1-1/2

Exhaust Fitter Includes Items, 80, 82 & 83
Hex. Hd. Steel Cap Screw 3/8-16 x 2
Steel Hex. Jam Nut 172-13

Cord Set For 115V QOperation

Cord Set For 230V Operation

Motor Switch

Motor Shaft Key 3/16 x 3/16 x 318
Motor, 3/4 HP, 115V, 60Hz Includes Items 76, 77 & 78

Exhaust Filter Adapter

Stainless Steel Washer 9/16 x 7/8 x 1/16

Q" Ring 7i81D. x /8

"0 Ring 1-5/8 1.D. x 118
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PARTS LIST

DIRECT DRIVE VACUUM PUNP CAT. NO. 88561
Item Quanty Pc. hNo. Description
1 1 41-3146 Gil Case Assembly includes (1) item 26
2 1 41-3035 Git Filier Plug With "0 Ring
a 1 41-2933 Drain Plug
4 B 2.01.6116 Sacket Heat Stl. Screw %-20 % 1
5 1 41-3133 Qil Case Gasket
6 2 41-27049 Small Vane
7 1 41-0613 Woodruff Key =404
8 1 41.2969 Vane Spring Holder
9 2 41-2972 Vane Spring
10 1 41.3061 Tolerance Ring
11 1 41-2964 Exhaust Rotor
12 4 41.3048 Vaive
13 1 41.2783 Valve Spring
14 1 41.2966 Exhaust Valve Bracket
15 1 41-3120 O Pump Assembly
18 5 2.00-2604 Fil. Hd. Stt. Screw B-32 x %
17 1 41-2941 Check Valve Spring
18 1 4.40-0800 Steet Ball % Dia.
19 2 41-3118 Rulon Bearing
20 1 41-3108 Center Plate Includes (1) item 19
21 4 2-61-0300 Steel Washer 5/16
2 1 41-2778 Exhaust Ring
23 1 41-2642 Q" Ring, 3/8 x 9/16 x 3/32
24 2 4.21-6008 Dowel Pin
25 1 41-3119 Vented Exhaust Valve
26 1 41-3140 Qil Level Window
27 4 2.01-8516 Soc. Hd, Screw 3/8-16 x 1
28 1 41-3109 Fan Housing
29 1 41-0643 Seal Gasket
30 1 41-2143 Fan Assembly
3 1 41-3116 Coupling Flange 5/8 Bore
32 1 41-3117 Coupling Sleeve
33 1 41.2732 Coupling Key
34 1 41-3127 Base
35 4 41-0929 Rubber Bumper
36 4 2-02.5708 Rd. Hd. Self Tapping Screw, Type F, 10-32 x %
37 4 2-01-0310 Hex. Hd. St. Cap Screw 5/16-18 x 5/8
38 4 2-63-0356 Split Lockwasher 5/16
38 1 41.3177 Pad-Fan Housing
40 12 41-2363 Steel Washer - 5/16
1 B8 2-01-6324 Soc, Hd, Stl, Screw 5/16-18 x 1%
42 1 41-0961 Aluminum Washer
43 L] 41.1493 Intake Nipple/ or NW40 Flange Fitting
44 1 41-2068 Shaft Seal
45 3 2-00-2705 Fil, Hd. Stl, Screw 10-32 x 5/16
46 1 41-3416 Intake Exhaust Cover Plate
47 1 41-3111 Intake Exhaust Cover Gasket
48 1 41-4362 Exhaust Filter Adapter/ or NW40 Flange Fitting
49 1 41-2988 Lip Seal {Wear Plate}
50 1 41-3102 Wear Plata
51 1 41-3108 Side Cover Plate and Screen
52 2 41-3104 Intake Vane
53 4 41-2996 Intake Vane Spring
54 4 2-01-6114 Soc. Hd. Stl. Screw %-20 x 7/8
55 ] 41-3103 Rotor & Shatt Assembly
56 L] 41-3105 Intake Ring
57 1 41-3112 Side Cover Gasket
&8 4 2.01.0352 Hex, Hd, St!, Bolt 5/16-18 x 3%
59 4 2-01-0332 Hex. Hd. Sti. Bolt 5/16-18 x 2
60 1 41.2773 Bypass Valve Bracket
61 3 41-2991 Bypass Valve Spring
62 1 41-3101 Mounting Plate Includes (1) item 19
63 12 41-3175 Gasket Washers, Fiber Impregnated
64 1 14178 Exhaust Filter Includes {1) item 74
65 7 41.3173 Hose Fitting
66 i) 41.3176 Reusable Hose Clamp
&7 1 Motor Shaft Key 3/16 x 3/16 {Purchase Locally)
68 1 41.2171 Motor 1% HP, 115V, 60 Hz Includes (1} item 67
&9 2 2006712 Soc. Hd. Steet Screw, 10-37 x %
70 1 41-3165 Qil Feed Tube
71 1 41-3166 Long Tube, Vented Exhaust
72 1 41.3167 Short Tube, Vented Exhaust
73 2 41.3129 Eve Hook
74 1 41.3727 0 Ring, 1-5/8 1.0 x 1/8
75 3 41-3174 Adjustable Elbow Fithing
76 1 41-3414 Hose
77 2 41.3417 Valve Body Gasket
78 1 41.3419 Isolator Valve Assemibiy
79 1 41.3418 Intake Cover Plate
50 1 41.3420 Adjustable “T Fitting



OIL FEED PUMP
|
A 41-3059
ltem Qty. Pec. No. Description
1 1 41-3055 End Plate
2 1 41-2962 Lip Seal
3 1 41-2678 Washer
4 1 4-21-3006 Dowel Pin 1/8 Dia. x 3/8
5 1 41-3056 Extension Shaft
6 1 41-2963 "0" Ring
7 1 41-2945 Oil Feed Plunger
8 1 41-2949 Plunger Spring
9 1 2-00-2606 Fil. Hd. Stl. Screw 8-32 x 3/8
10 1 41-2784 Plunger Retainer
11 1 41-3058 Drive Pin
12 1 41-3036 Oll Pump Rotor Set
13 1 41-3057 Cover Plate
14 3 2-70-6736 Washer #10
15 3 2-20-5708 Rd. Hd. Screw 10-32 x 1/2
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